

FOSHAN YOURBO CERAMICS ANALYSIS & TESTING CO.,LTD.

佛山市优博陶瓷分析测试有限公司

检测报告

TEST REPORT

表号 Table No.:BG-8-001

报告编号 Report No.: H20250909110

样品名称 Sample Name	板材石英砂 Quartz sand		
送样单位 Sample Sender	香港永安利国际贸易有限公司 HONG KONG WIN ON WAY INTERNATIONAL TRADING COMPANY LIMITED		
样品特征 Sample Feature	正常 Normal	样品数量 Sample Amount	约 About : 200g
接受日期 Received Date	2025/09/09	实验环境 Experimental environment	25℃ 68 %RH
完成日期 Finished Date	2025/09/18	检测项目 Test Items	见下表 See chart
检测周期 Test Period	2025/09/09~2025/09/18	检测类别 Test Mode	委托检测 Consignment Inspection
检测依据 Test Standard	GB/T 16537-2010 GB/T 14506.28-2010 YS/T 509.1-2008 GB/T 4734-2022		

检测结果 Test Results:

序号 No	项目 Item	结果 Result (%)	序号 No	项目 Item	结果 Result (%)
1	IL (灼减)	0.0022	14	Li ₂ O (氧化锂)	0.00033
2	Al ₂ O ₃ (三氧化二铝)	0.0050	15	PbO (氧化铅)	<0.001
3	SiO ₂ (二氧化硅)	99.98	16	ZnO (氧化锌)	0.00034
4	Fe ₂ O ₃ (三氧化二铁)	0.0056	17	MnO (氧化锰)	0.0011
5	CaO (氧化钙)	0.0025	18	CoO (氧化钴)	<0.001
6	MgO (氧化镁)	0.0001	19	NiO (氧化镍)	<0.001
7	K ₂ O (氧化钾)	0.0023	20	CuO (氧化铜)	0.0002
8	Na ₂ O (氧化钠)	0.0050	21	Cr ₂ O ₃ (三氧化二铬)	<0.001
9	TiO ₂ (二氧化钛)	0.0002	22	B ₂ O ₃ (三氧化二硼)	<0.001
10	SrO (氧化锶)	<0.001	23	SO ₃ (氧化硫)	<0.01
11	BaO (氧化钡)	<0.001	24	P ₂ O ₅ (五氧化二磷)	0.02
12	ZrO ₂ (二氧化锆)	<0.001	以下空白 The following blank		
13	Rb ₂ O (氧化铷)	<0.001			

声明: 1. 检测结果仅对来样负责, 样品保留至出报告后 20 天。

Statement: The results in this report apply to the sample only. The sample will be kept to the 20 days after the report.

2. 检测报告部分复印无效。The test report partial copy is invalid.

3. 如对结果有异议, 请在收到报告之日起 15 天内向本单位提出。

Telling us within 15 days since you receive the report when you have any question with the test results.

编制:

审核:

批准:

单位盖章:

Establishment:

Checked:

Approved:

Company Stamp:

地址:广东省佛山市禅城区雾岗路鸿艺陶瓷城二座二层

网址 Website: www.yourbo.cn

Add: 2/F, Two Building Hongyi Ceramics City, Wugang Road, Chancheng District, Foshan, Guangdong, China

电话 Tel:0757-82664221

传真 Fax:0757-82664093

质量监督 Quality Supervision: 13702931883